
JAPAN INTERNATIONAL COOPERATION AGENCY

TEC INTERNATIONAL CO., LTD.

PREPARATORY SURVEY REPORT
ON

THE SEWERAGE SYSTEM
IMPROVEMENT PROJECT 

FOR
THE CITY OF BELGRADE

IN
REPUBLIC OF SERBIA

VOLUME I
SUMMARY & MAIN REPORT

REPUBLIC OF SERBIA
THE CITY OF BELGRADE
BELGRADE LAND DEVELOPMENT PUBLIC AGENCY (LDA)
BELGRADE WATERWORKS AND SEWERAGE (BVK)

MAY 2013

7R

CR(5)

13-018





JAPAN INTERNATIONAL COOPERATION AGENCY

TEC INTERNATIONAL CO., LTD.

PREPARATORY SURVEY REPORT
ON

THE SEWERAGE SYSTEM
IMPROVEMENT PROJECT 

FOR
THE CITY OF BELGRADE

IN
REPUBLIC OF SERBIA

VOLUME I
SUMMARY & MAIN REPORT

REPUBLIC OF SERBIA
THE CITY OF BELGRADE
BELGRADE LAND DEVELOPMENT PUBLIC AGENCY (LDA)
BELGRADE WATERWORKS AND SEWERAGE (BVK)
[...]
adopted based on the Belgrade Sewerage Master Plan. These are as follow:

(1) Population

Table S 1 shows the population estimation by system of the Belgrade Sewerage Master Plan (as
for the central system, the data is given by subbasin). The population adopted for the facilities
planning in the Survey is 1,297,900, which is summation of the Central system and Bolec
system in 2031, since the Master Plan proposes to treat the sewage from the Bolec system in
Veliko Selo WWTP by conveying it through an interceptor to be constructed separately from
the interceptors of the Central system.

Central System

Existing

Danube River

Under construction (No. 8.and 9)

Veliko Selo
WWTP

Usce PS

Mostar PS

No.9
No.8No.7No.6No.5

No.4No.3

No.2
No.1

No.10



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-3

Table S 1 Population by System and Subbasin

Name of
System Subbasin

2007 2010 2012 2015 2021 2031
Number of
Population % Number of Population

C
en

tra
lS

ys
te

m

U
e

PS
C

at
ch

m
en

tA
re

a

1. Gornji Zemun 110,499 7.85 110,900 111,200 111,600 112,450 113,800
2. Kara or ev trg 62,892 4.47 63,200 63,300 63,550 64,000 64,800

3. Nova Nova 56,179 3.99 56,400 56,500 56,750 57,150 57,900

4. Galovica 105,351 7.49 105,700 106,000 106,400 107,200 108,550

5. Gazela 16,693 1.19 16,800 16,800 16,850 17,000 17,200
6. U e immediate

basin 6,182 0.44 6,200 6,200 6,250 6,300 6,350

Sub-total 357,796 25.42 359,200 360,000 361,400 364,100 368,600

M
os

ta
rP

S
C

at
ch

m
en

tA
re

a

14. Top ider
collector 133,093 9.46 133,600 134,000 134,450 135,400 137,100

15. Senjak 5,950 0.42 5,950 6,000 6,050 6,100 6,150

16. eleznik 104,804 7.45 105,250 105,450 105,850 106,650 108,000

17. Banovo Brdo 53,847 3.83 54,050 54,200 54,400 54,800 55,500

Sub-total 297,694 21.16 298,850 299,650 300,750 302950 306,750

M
ok

ro
lu

g
C

at
ch

m
en

tA
re

a

9. Duboki creek 48,225 3.43 48,400 48,500 48,700 49,100 49,700
10. ubura

collector 37,289 2.65 37,450 37,500 37,650 37,950 38,400

11. Mokrolug
collector 48,443 3.44 48,600 48,750 48,900 49,300 49,900

12. Kumodra
collector 51,492 3.66 51,700 51,800 52,000 52,400 53,050

13. Banjica
collector 45,430 3.23 45,600 45,700 45,900 46,200 46,800

Sub-total 230,879 16.41 231,750 232,250 233,150 234,950 237,850

D
an

ub
e

C
at

ch
m

en
tA

re
a 7. Bulbuder

collector 124,566 8.85 126,250 125,350 125,800 126,750 128,350

8. Mirijevo 60,699 4.31 61,400 61,100 61,300 61,800 62,550
18. Danube

immediate basin 131,348 9.33 130,150 132,150 132,700 133,650 135,300

Sub-total 316,613 22.49 317,800 318,600 319,800 322,200 326,200
Sub-total of Central
system 1,202,982 85.47 1,207,600 1,210,500 1,215,100 1,224,200 1,239,400

Batajnica system 64,724 4.6 65,000 65,100 65,350 65,900 66,700

Banat system 63,063 4.48 63,300 63,500 63,700 64,200 65,000

Bolec system 56,816 4.04 57,000 57,200 57,400 57,800 58,500

Ostruznica system 19,833 1.41 19,900 20,000 20,050 20,200 20,400

TOTAL 1,407,418 100 1,412,800 1,416,300 1,421,600 1,432,300 1,450,000

Source: Belgrade Sewerage Master Plan

(2) Hydraulic Load

Daily average hydraulic load is calculated by population, unit water consumption rates, ratio of
sewage to water consumption and water infiltration as shown in Table S 2.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-4

Table S 2 Basis of Hydraulic Load Calculation

Item Description

Water Consumption Rate
Domestic 220 lpcd
Leagal entities (per Emproyee) 200 lpcd

Ratio of sewage to water consumption rate 0.80
Water infiltration rate 0.05 0.12 l/s/ha

Source: Belgrade Sewerage Master Plan.

Average hydraulic load to each interceptor is calculated adopting the above figures, using the
population of corresponding subbasins. Average hydraulic load to Veliko Selo WWTP is
calculated based on the population of the Central system and Bolec system. As for the
interceptors, daily maximum flow, hourly maximum flow and wet weather flow are calculated
from the average load and coefficients specific to the corresponding subbasins. Table S 3 shows
the various flows to Veliko Selo WWTP.

Table S 3 Projected Influent Flow

Year 2015 2021 2031
Daily average flow 394,000 m3/day 409,000 m3/day 448,700 m3/day
Daily maximum flow 464,000 m3/day 474,000 m3/day 521,200 m3/day
Hourly maximum flow 696,000 m3/day 717,100 m3/day 788,800 m3/day
Wet weather flow 1,209,600 m3/day 1,252,800 m3/day 1,341,100 m3/day

Note: Adopted value of Hourly max/Daily max ratio is 1.5 for the Central system, and Wet weather
flow/Hourly max ratio is 1.75.
Hydraulic load in 2031 includes the load from Bolec subsystem.

Source: Belgrade Sewerage Master Plan

(3) Pollutants Load

Pollutant loads to the Veliko Selo WWTP are calculated based on the population equivalent unit
pollutant load and population as shown in Table S 4.

Table S 4 Projected Pollutant Load

Item 2015 2021 2031
Population Equivalent Unit

Pollutant Load (PE) 1,301,000 1,347,000 1,439,000

BOD5 60 g/PE/day 78,060 kg/day 80,820 kg/day 86,340 kg/day
CODcr 120 g/PE/day 156,120 kg/day 161,640 kg/day 172,680 kg/day

TSS 70 g/PE/day 91,070 kg/day 94,290 kg/day 100,730 kg/day
T-kN 11 g/PE/day 14,311 kg/day 14,817 kg/day 15,829 kg/day
T-P 2.5 g/PE/day 3,253 kg/day 3,368 kg/day 3,598 kg/day

Note: Pollutant loads in 2031 include the one from Bolec system.

S3. Facilities Planning

Intending the implementation of the Project, several design works for each facility (Preliminary
design) had been conducted. The facilities planning in this study was carried out by referring to



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-5

the latest versions of Preliminary design of each facility, verifying them and proposing
necessary modifications.

(1) Interceptors

10 sectors of interceptor exist in the Central system. Among them 4 interceptors have been
either constructed (No. 5 and 7) or under construction (No. 8 and No. 9) as shown in Figure S
1.

For the remaining interceptors, the Survey reviewed the existing Preliminary designs and found
them acceptable with minor modifications except No. 1 interceptor, which is a section of the
Sava River crossing.

For the existing Preliminary design of the No.1 interceptor, which is a single pipe without
protection structure, problems with respect to maintenance work and risks of disruptive
accidents are concerned. The Survey conducted an alternative study from safety, maintenance,
economic view points and concluded the structure with dual pipe each of 1000 mm diameter
placed in a large protection pipe of 3500 mm diameter.

Figure S 2 shows its schematic cross section. It has a 700 mm space
for maintenance work and other utilities can be installed at the bottom
dead space, if required. Micro tunneling method can be applied for its
construction.

Specification, quantity and the proposed construction method of the
interceptors, including No. 1 sector, are shown in the Table S 5 and
the profile of the Interceptors is shown in Figure S 2.

Table S 5 Specification, Quantity and Proposed Construction Method of the Interceptors

Interceptor Specifications Length (m) Method Remarks

No.1

3500 (Reinforced concrete) 425 Shield/TBM

1000 mm x 2 Line (HDPE) 480 x 2
=960

Installation inside
pipe gallery

1000 mm x 2 Line (DIP) 90 x 2
=180 Open cut/trench From U e PS to

Interceptor No. 1

No.2
1400 mm (HDPE) 900 Open cut/trench

1400 mm (DIP) 45+65
=110 Jacking/injection Including

drainage pipe

No.3 2000 mm (HDPE) 1826 Open cut/trench

No.4 Horse shoe 380 cm
(Reinforced concrete) 943 Open cut/trench

No.6 4000 mm (Reinforced concrete) 852 Shield/TBM

No.10
2800 mm (Reinforced concrete) 3000 Shield/TBM

Box culvert 3000x3000 mm
(Reinforced concrete) 80 Open cut/trench

Collector from
Mostar PS to
Interceptor No.10

1600 mm (HDPE) 155 Open cut/trench

1600 mm (Reinforced concrete) 166 Jacking/semi-shield

Figure S 2 Cross Section
of No.1 Interceptor



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-6

(2) Pumping Stations

For U e pumping station, it has been planned to construct newly because of shortage of the
capacity against the increased sewage generation and degradation of the facilities by aging and
for Mostar pumping station, it has been planned to replace all the mechanical and electrical
facilities deteriorated by aging.

The Survey followed these plans and reviewed the reconstruction plan for U e pumping station
and replacement plan for Mostar pumping station.

Specifications and number of pump determined as a result of the Survey are shown in Table S 6.

In the rehabilitation work of Mostar pumping station, it was confirmed that its civil structures
can be made durable by minor repair work. Mechanical screening process was added to the
original reconstruction plan of the Mostar pumping station.

Table S 6 Specification and Quantity of Pumps

Name Status
Main Facilities

Pump Sand removal Screen SCADA
Generator

New U e PS Planned Newly
(50.2 m3/min x 5 nos) Newly Newly Newly

Mostar PS Rehabilitation Replace
(42.0 m3/min x 6 nos) Newly Replace

(3) Veliko Selo WWTP

Design influent water quality and effluent water quality for the facilities planning of Veliko Selo
WWTP are summarized in Table S 7.

Table S 7 Design Water Quality

Item Influent Effluent
BOD5 192 mg/l 25 mg/l
CODCr 385 mg/l 125 mg/l

SS 224 mg/l 35 mg/l
T-nitrogen 35 mg/l 10 mg/l

T-phosphorus 8 mg/l 1 mg/l
Note: Influent design water quality is calculated by dividing projected pollutant load in 2031 shown in

Table S 4 by daily average flow in 2031 shown in Table S 3.
Effluent design water quality refers to ELV for Communal Wastewater Discharge to the
receiving bodies

Projected influent flows from 2015 until 2031 to Veliko Selo WWTP are as shown in Table S 3.

For the wastewater and sludge treatment processes, the Survey basically adopted the concept of
the Preliminary designs after technical verifications. Although there are minor modifications in
the specifications of each unit process, there is no significant change in the process itself except
the biological treatment process of the sewage treatment.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-7

The Preliminary design selected the activated sludge method after comparison with the
sequencing batch reactor and the membrane bioreactor and applied the anaerobic-anoxic-oxic
process (A2O) method as one of the activated sludge methods. The Survey conducted the
comparison study for the verification of the biological treatment process. The study compared
the A2O, SFDNP (Step feed type denitrification nitrification process) and CAASP (Carrier
added activated sludge process) as presently popular variation of the activated sludge method
for the nitrogen and phosphorus removal.

Table S 8 shows outlines of the comparison results. As a conclusion, SFDNP is recommended
due to the following advantages.

Operation of SFDNP is easier since all stages of tanks can be operated with the same
conditions due to equalization of pollutant loading against solids content.
High removal efficiency of nitrogen is achieved without internal circulation
comparing to A2O.
Stable removal efficiency of phosphorous is achieved comparing to the other
processes owing to physical-chemical process.
Operation of A2O has difficulty to maintain the balance of microbes for removing
nitrogen and phosphorous at the same time.
Phosphorous removed by biological process will be easily discharged again in
anaerobic digestion.
A2O has difficulty to satisfy effluent standard in terms of nitrogen considering
contribution of nitrogen from digestion process due to limitation of circulation ratio.
Initial investment of SFDNP is the least owing to less hydraulic retention time
comparing to A2O.
SFDNP is the most economical in terms of Net Present Value

Table S 8 Comparison of Sewage Treatment Processes

Anaerobic Anoxic Oxic
process (A2O)

Step feed type denitrification
nitrification process (SFDNP)

Carrier added activated sludge
process (CAASP)

Outline of
process

Anaerobic anoxic oxic process
(A2O) is the combined process
of biological nitrogen removal
and enhanced biological
phosphorus removal.

Step feed type denitrification
nitrification process with
coagulant (SFDNP) is the
combined process of
biological nitrogen removal
and physical-chemical
phosphorus removal.

Carrier added activated sludge
process (CAASP) increases
concentration of microbe in
bioreactors tanks. Stable
nitrification is achieved owing
to nitrifying bacteria contained
in carriers. Phosphorous is
removed by applying
enhanced biological removal
process.

Advantage

Less excess sludge
generation.
Less chemical expense of
coagulant comparing to
SFDNP.

Energy saving by less
circulation of nitrified
mixed liquor.
Stable removal efficiency of
phosphorous is achieved.

Stable performance of
purification of organic
substances and
nitrification.
Least HRT of bioreactors.
Less chemical expense
comparing to SFDNP.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-8

Anaerobic Anoxic Oxic
process (A2O)

Step feed type denitrification
nitrification process (SFDNP)

Carrier added activated sludge
process (CAASP)

Disadvantage

Additional tanks and dosing
equipment for phosphorus
removal.
Instability of phosphorus
removal
Larger HRT of bioreactor

More excess sludge
generation than A2O.
More chemical expense of
coagulant.

Larger excess sludge
generation comparing to
A2O.
Careful management of
carriers. Instable
phosphorous removal.

Environmental
and social

consideration

Least excess sludge
generation
High energy consumption.

More excess sludge
generation than A2O.
Least energy consumption.

More excess sludge
generation than A2O.
High energy consumption.

Initial
investment (122 %) (100 %) (201 %)

O&M cost (91 %) (100 %) (104 %)

Net present
value (112 %) (100 %) (169 %)

Evaluation B A C

Net present value: Discount rate = 10% / period = 30year

As for the sludge treatment process, as a result of alternatives comparison, the process
comprised of thickening, anaerobic digestion with biogas utilization and mechanical dewatering
is adopted for sludge treatment process. Sludge cake is planned to be transported to the
appropriate disposal sites such as sanitary landfill site. Utilization of digestion gas is planned
introducing cogeneration system which generates electricity and utilizes recovered heat for
warming the digesters.

Although energy utilization of sludge is considered in the sludge treatment process, from the
survey result of the potential users and present legal condition, introduction of sludge fuelization
process is recommended to implement in the future stage.

In addition to the treatment process planning, following newly developed technologies are
recommended considering energy saving:

Newly developed technology Advantage

1. Disc filter for tertiary treatment Less power consumption, least initial investment, easy stage development of
tertiary treatment, most economical in terms of life cycle cost

2. ultrafine bubble diffuser in
bioreactor

Most effective in terms of energy saving, non-clogging feature, most
economical in terms of life cycle cost

3. screw press dewatering
machine for sludge treatment

Least operation and maintenance cost due to lowest energy consumption, easy
operation and maintenance, most economical in terms of Net Present Value

The schematic flow of the optimized treatment process recommended for Veliko Selo WWTP is
shown in Figure S 3.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-9

Figure S 3 Schematic Flow of Treatment Process

General layout of the facilities in the site has been prepared as in the Figure S 4.

Primary
treatment

Secondary treatment (biological treatment)

Tertiary
treatment
(filtration)

Sludge
treatment

Pre
treatment

Figure S 4 Zoning of the Facilities



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-10

Hydraulic profile has been prepared and presented in the Figure S 5.

Figure S 5 Hydraulic Profile Planning

Special Notes on Facilities Planning:

It was presupposed that the facilities planning is carried out based on the consent of the Serbian
side represented by LDA. Most of facilities planning was carried out in accordance with this
presupposition, it was made known, however, that the consent regarding the sewage treatment
process can be only given by the Revision Committee which includes the ministerial level
members based on documents prepared by consultants hired by Serbian authorities.
Consequently it became difficult to obtain the consent to the facilities planning of the sewage
treatment process within time frame of the Survey. Therefore, LDA and the JICA Study Team
agreed to proceed to the further works, such as the cost estimates, economic and financial
analysis and project evaluation, with Study Team’s conclusion (SFDNP), leaving the final
consent to the Revision Committee to be organized in future as early as possible.

S4. Project Cost estimation and Implementation Schedule

(1) Project Cost and O&M Cost

The estimated project cost for the Project is EUR 437 million (JPY 45.9 billion) including taxes
and EUR 370 million (JPY 38.9 billion) excluding taxes, as shown in Table S 9.

Pump lift

Gravity flow

Gravity flow

Influent level

Effluent level



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-11

Table S 9 Estimated Project Cost

No Items L.C.
(1,000 EUR)

F.C.
(1,000 EUR)

Total
(1,000 EUR)

1. Construction cost
A Veliko Selo WWTP
A-1 Site preparation work 15,386 0 15,386
A-2 Lift pump facilities 2,524 6,100 8,624
A-3 Pretreatment facilities 2,254 1,402 3,656
A-4 Primary settling tank 5,847 1,612 7,459
A-5 Bioreactor 27,725 10,786 38,511
A-6 Blower facilities 1,844 4,194 6,038
A-7 Secondary settling tank 9,081 3,414 12,495
A-8 Filtration 2,351 6,913 9,264
A-9 Gravity thickener 842 427 1,269
A-10 Anaerobic digester 26,422 11,408 37,830
A-11 Sludge treatment facilities 2,277 4,925 7,202
A-12 Pipe works 6,418 14,386 20,804
A-13 Administration building 1,886 3,937 5,823
A-14 Substation and generator building 1,625 5,275 6,900
A-15 Cogeneration building 673 1,853 2,526
A-16 Landscaping work 2,015 0 2,015

Sub-total of A 109,170 76,632 185,802
B Interceptor
B-1 Interceptor No.1 6,416 4,623 11,039
B-2 Interceptor No.2 3,981 351 4,332
B-3 Interceptor No.3 7,752 0 7,752
B-4 Interceptor No.4 9,752 0 9,752
B-5 Interceptor No.6 3,874 10,587 14,461
B-6 Interceptor No.10 including collector 5,957 18,906 24,863

Sub-total of B 37,732 34,467 72,199
C Pumping station
C-1 U e pumping station 3,208 2,806 6,014
C-2 Mostar pumping station 1,152 2,300 3,452

Sub-total of C 4,360 5,106 9,466
Sub-total of 1 151,262 116,205 267,467

2. Administration cost 16,799 0 16,799
3. Consulting cost*1 7,282 8,800 16,082
4. Physical contingency for construction cost 8,456 6,562 15,018
5. Price escalation for construction cost 16,726 13,522 30,248
6. Land acquisition and compensation*1 7,300 0 7,300
7. Interest during construction 0 14,116 14,116
8. Commitment charge 0 2,742 2,742
9. Tax and duty 67,198 0 67,198

Sub-total of (2-9) 123,761 45,742 169,503
Total including Tax and Duty 275,023 161,947 436,970
Total excluding Tax and Duty 207,825 161,947 369,772

Note*1: Physical contingency and price escalation of this item are included in the cost.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Summary

S-12

The estimated annual operation and maintenance cost for the Project is 9.4 million EUR/year
(988 million Yen/year), as shown in Table S 10.

Table S 10 Estimated Operation and Maintenance Cost

No Items Total
(1,000 EUR/year)

1. Salary 510
2. Electricity 2,111
3. Maintenance 1,238
[...]
13 Pristaniste PS Newly construction
Sanitary pipe (Pressured)

14 Connection pipe from Mirjevski
collector to Interceptor Sanitary pipe

15 Overflow structure from
collector into Interceptor Bulbuderski collector

16 Overflow structure from
collector into Interceptor Small collector

17 Collector at Slanci, Veliko Selo Sanitary pipe
18 Collector at Visnijica Sanitary pipe
19 Bolec Sub-system Newly construction

20 Veliko Selo WWTP Newly construction Scope of the project



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report

Chapter 2 Project Background and Basic Information

2-65

Figure 2.30 Location of improvement Works

The schematic diagram of pipe networks in case all sewerage facilities are constructed in 2031
is shown in Figure 2.31. And Inflow quantity into Veliko Selo WWTP from each subbasin is
shown in Figure 2.32.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report
Chapter 2 Project Background and Basic Information

2-66

Figure 2.31 Schematic Diagram in 2031 (After Construction of All Pipe Network)

Figure 2.32 Inflow into Veloko Selo WWTP from Each Subbasin

0

50000

100000

150000

200000

250000

300000

350000

400000

450000

500000

2021 2022 2023 2024 2025 2026 2027 2028 2029 2030 2031

D
ai

ly
A

ve
ra

ge
(m

3 /d
ay

)

Year

Bolec sub-system

Danube catchment area (Slanci and Veliko Selo)

Danube catchment area (Pristaniste PS)

Danube catchment area (Dorcol PS)

Danube catchment area (Central + Visnijica)

Mokrolug catchment area

Mostar PS catchment area

Usce PS catchment area



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report

Chapter 3 Study Tour in Japan

3-1

3. Study Tour in Japan

3.1 Background and Objectives

In order to provide bases for the further discussion, “Study Tour on Sewerage Technology in
Japan” was planned. The purpose of the Study Tour was to acquire useful knowledge on state
of the art technology in sewerage field in Japan for Belgrade Sewerage Project.

3.2 Participants and Schedule

Study Tour on Sewerage Technology in Japan was implemented during 10 days from 20th to
29th August 2012, inviting 5 participants.

(List of Participants)
Mr. eljko O egovi Member of the City Council

Mr. Goran Trivan Secretary of Secretariat for Environmental Protection

Mr. Borisav Milutinovi Assistant to General Manager for Technical Departments, LDA

Ms. Aleksandra Nikoli Deputy Director of Program and Land Development Preparation Department, LDA

Mr. Vladimir Jankovi Assistant to Managing Director for Sewerage System, BVK

(Program of Study Tour on Sewerage Technology in Japan)
Day Program (AM) Program (PM) Place

1 20 Mon Arriving at Tokyo, Japan Orientation Tokyo

2 21 Tue
Tokyo Tobu Recycle Center

(Fuelization of Sludge)

Tokyo Kitatama No.2 WWTP

(A2O process)

Tokyo

3 22 Wed
Yokohama Sludge Recycle Center

(Biomass)

Yokohama Fukuura Industrial WWTP

(Industrial wastewater treatment)

Tokyo

4 23 Thu
Kasumigaura Water Reclamation Center, Lake Kasumigaura

(Advanced technology for PN removal)

Tokyo

5 24 Fri
Lectures on sewage & sludge treatment

(Japan Sewage Works Agency)

Presentation by Belgrade side

Sewerage technology introduction

Tokyo

6 25 Sat Move to Osaka Osaka

7 26 Sun Holiday in Kyoto Osaka

8 27 Mon
Osaka Nakahara WWTP

(Validation project)

Kobe Higashinada WWTP

(Validation project)

Osaka

9 28 Tue
Kona Cuubu Reclamation Center

(Advanced technology for PN removal)

Move to Tokyo

Review meeting

Tokyo

10 29 Wed Leaving Japan



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report
Chapter 3 Study Tour in Japan

3-2

3.3 Outline of Observed Sewerage Facilities

<Study Tour on 21st August>

(1) Tokyo Tobu Sludge Recycle Center (10:30 – 12:00)

(A) Sludge Fuelization (Carbonize Process)

Organic substances constitute 80 % of sewage sludge. Hence, sewage sludge can be utilized as
energy resources. There are three advantageous motives to introduce the sludge fuelization.

Sustainable utilization of sewage sludge as biomass
Financial benefit owing to utilizing sewage sludge as valuable resources
Reduction of greenhouse gas

This process carbonizes sewage sludge and produces the product which can be utilized in the
power generation plant as substitutes of coal.

(2) Tokyo Kitatama No.2 Wastewater Treatment Plant (14:00 – 16:00)

(A) Improvement of Combined Sewer System

In combined sewer system, rainwater is carried together with sanitary sewage. This mixed
wastewater is sometimes released to the receiving water body when rainfall exceeds a certain
level without any treatment. The Rapid Fiber Filter treats the excess wastewater to prevent
release of non-treated wastewater and maintain water quality of the receiving water body.

(B) Advanced Treatment Process (Anaerobic Anoxic Oxic Process)

Anaerobic Anoxic Oxic Process is advanced treatment process to remove nutrient. This process
is the combined process of biological nitrogen removal and biological phosphorus removal.
Phosphorus is removed by luxury phosphorus uptake phenomenon of activated sludge microbes.
Microbes discharge phosphorus in anaerobic tanks and uptakes more phosphorus than
discharged amount in the following aerobic tanks. Ammonia nitrogen is oxidized to nitrate
nitrogen and nitrite nitrogen by nitrifying bacteria such as Nitrosomonas and Nitrobacter in
aerobic tanks. Nitrate nitrogen and nitrite nitrogen is deoxidized to nitrogen gas by denitrifying
bacteria such as Pseudomonas, Micrococcus, Achromobacter and Bacillus in anoxic tanks.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report

Chapter 3 Study Tour in Japan

3-3

<Study Tour on 22nd August>

(1) Yokohama Sludge Recycle Center (10:00 – 12:00)

(A) Utilization of Sewage Sludge

Utilization of

biogas

Biogas generated from anaerobic digestion process is utilized to generate electricity which

affords the majority of power consumption. Heat energy recovered from engines is utilized to

warm sludge in the digesters.

Utilization of

sludge

All amount of ash from the incinerators is utilized as either raw material of cement or backfilling

material. Ash is mixed to produce cement in the cement factories. Ash is also mixed to excavated

soil to improve quality as backfilling material.

(B) Mechanical Dewatering

In this sludge recycle center, there are three types of mechanical dewatering machines.
Dewatering process and performances of three types can be compared.

Centrifugal Dewatering
Screw Press Dewatering
Belt Press Dewatering

Screw presses dewatering machines are comprised of screws, outer screens,

pressers, driving devices, flocculation devices and control panels. The

dewatering machines dewater sludge by squeezing flocculated sludge with

screws and perforated metal screens. The dewatering machines require less

energy compared to conventional dewatering machines such as centrifugal

owing to low-speed rotation.

(2) Yokohama Fukuura Industrial Wastewater Pretreatment Plant (14:00 – 16:00)

(A) Outline of the Plant

Fukuura industrial wastewater pretreatment plant was constructed aiming to establish urban
industrial development free from environmental pollution. This plant treats wastewater from
three kinds of enterprises i.e. plating, prickling and printing/dyeing industries. Wastewaters from
industries are divided into the following categories of wastewater and treated separately.

High Concentration Cyanic Wastewater (Capacity: 3 m3/day)
Low Concentration Cyanic Wastewater (Capacity: 130 m3/day)



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report
Chapter 3 Study Tour in Japan

3-4

Chromic Wastewater (Capacity: 75 m3/day)
Acid / Alkali Wastewater (Capacity: 1,245 m3/day)
Printing / Dyeing Wastewater (Capacity: 4,000 m3/day)

(B) Treatment Processes

Wastewater Treatment Processes

Cyanide The electrolysis process is adopted for the pretreatment of high concentration cyanic wastewater.

Effluent from this process is mixed with low cyanic concentration wastewater after reduction of

the cyanic concentration to approximately 1,000 mg/l by electrolysis and treated together. Alkaline

chlorination process is adopted for the treatment of low concentration cyanic wastewater.

Chromic Chemical reduction process employing sodium bisulfite is adopted for the treatment of hexavalent

chromium. The pH control process is divided into two stages due to the instability of the formed

chromium hydroxide.

Acid /

Alkali

Coagulation precipitation process is adopted for the treatment of acid / alkali wastewater due to the

formation of hydroxide. The pH control process is divided into two stages as the same as treatment

process of the chromic wastewater. Further, the oxidation of bivalent iron to trivalent iron is

carried out in oxidation tank.

Printing /

Dyeing

Floatation process is adopted for physicochemical process which can remove organic matter such

as COD, oil, fat and colors.

<Study Tour on 23rd August>

(1) Kasumigaura Water Reclamation Center (10:00 – 12:00)

(A) Advanced Treatment Processes

In this WWTP, there are four types of advanced treatment processes to remove nutrient.
Treatment process and performances of four processes can be compared.

Conventional Activated Sludge Process with Coagulant (CASP)
Anaerobic Anoxic Oxic Process (A2O)
Carrier Added Activated Sludge Process (CAASP)
Recycled Denitrification and Nitrification Process with Coagulant (RDNP)

Treatment process Nitrogen removal Phosphorous removal

CASP - Physical-chemical removal

A2O Biological removal Biological removal

CAASP Biological removal Biological removal

RDNP Biological removal Physical-chemical removal



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report

Chapter 3 Study Tour in Japan

3-5

(B) Explanation of Advanced Treatment Processes

Treatment process Explanation

Conventional

Activated Sludge

Process with

Coagulant (CASP)

Conventional activated sludge process with coagulant (CASP) is the combined process

of organic substance removal and physical-chemical phosphorus removal. Phosphorus is

removed by adding coagulant such as aluminum sulfate and poly aluminum chloride.

Denitrification cannot be carried out in this process. Hence, removal efficiency of

nitrogen is very limited.

Anaerobic Anoxic

Oxic Process (A2O)

Anaerobic anoxic oxic process (A2O) is the combined process of biological nitrogen

removal and enhanced biological phosphorus removal. Nitrogen is removed by

combined processes of nitrification and denitrification. Phosphorus is removed by

luxury phosphorus uptake phenomenon of activated sludge microbes. Physical-chemical

phosphorus removal process is also installed for backup of biological process since

biological process becomes frequently unstable due to difficulties to maintain anaerobic

condition on wet weather condition.

Carrier Added

Activated Sludge

Process (CAASP)

CAASP enables to increase concentration of microbe

in aeration tanks by adding carriers which contains

microbe inside. Hydraulic retention time can be

reduced owing to increase of microbe. CAASP is

usually adopted for biological nitrogen removal

process since it requires longer hydraulic retention

time and sludge retention time. Stable nitrification is

achieved owing to nitrifying bacteria contained in

carriers since carriers are retained in aeration tanks.

Recycled

Denitrification and

Nitrification Process

with Coagulant

(RDNP)

Recycled denitrification nitrification process with coagulant (RDNP) is the combined

process of biological nitrogen removal and physical-chemical phosphorus removal.

Nitrogen is removed by combined processes of nitrification and denitrification.

Phosphorus is removed by adding coagulant such as aluminum sulfate and poly

aluminum chloride. RNDP with coagulant is the conventional process of nitrogen and

phosphorous removal.



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report
Chapter 3 Study Tour in Japan

3-6

<Study Tour on 24th August>

(1) Morning Session

Time: from 09:00 to 12:00
Place: Conference Room, Head Office, Tokyo Engineering Consultant Co., Ltd.

(2) Afternoon Session

Time: from 13:00 to 17:30
Place: Conference Room, Head Office, Tokyo Engineering Consultant Co., Ltd.

Time Schedule
From 13:00 to 13:15 Opening Address: Mr. Hiroshi KAMEDA, President of TEC

Guest Address: Mr. eljko O egovi , Member of the City Council, the City of
Belgrade

Introduction of Guests: 5 from City of Belgrade and 2 form JICA
From 13:15 to 14:00 Presentation : Sewerage Development in Belgrade

Presenter: Mr. Borisav Milutinovi , Public Agency for Land Development and
Construction of Belgrade

From 14:00 to 14:15 Break time

From 14:15 to 15:00 Technology Introduction-1: Technologies on Sewer Rehabilitation
Presenter: Sekisui Chemical Co., Ltd.

From 15:00 to 15:45 Technology Introduction-2: Technologies on Sewage Treatment
Presenter: Hitachi Plant Technologies, Ltd.

From 15:45 to 16:00 Break time

From 16:00 to 16:45 Technology Introduction-3: Technologies on Sludge Dewatering and Filtration Process
Presenter: Ishigaki Company, Ltd.

From 16:45 to 17:30 Technology Introduction-4: Technologies on sewage Sludge Fuelization
Presenter: Tsukishima Kikai Co., Ltd.

Time Schedule
From 09:00 to 10:00 Lecture-1 : Sewage Works in japan & Management of Sewerage Works

Lecturer: Mr. Yoshiharu IMAJIMA, Japan Sewage Works Agency
From 10:00 to 11:00 Lecture-2 : World’s Leading Wastewater Treatment Technology in JAPAN

Lecturer: Dr. Toshikazu HASHIMOTO, Japan Sewage Works Agency

From 11:00 to 12:00 Lecture-3 : Biofuel Project -Converting Biomass into Solid Fuels-
Lecturer: Mr. Hakuei YAMAMOTO, Japan Sewage Works Agency



Preparatory Survey on the Sewage System Improvement Project for the City of Belgrade
Volume I Main Report

Chapter 3 Study Tour in Japan

3-7

<Study Tour on 27th August>

(1) Osaka Nakahama Wastewater Treatment Plant (10:00 – 12:00)

(A) Concept of the Project

The project enhances energy saving and energy utilization by introducing the following
technologies and aims to achieve self-energy sufficient wastewater treatment plant.

High-efficiency Solid-liquid Separation
High-efficiency High-temperature Digestion
Smart Generation System

These technologies also contributes the reduction of emission of greenhouse gas and operation
costs owing to energy saving and energy utilization.

(B) Advanced Technologies

Technology Explanation

High-efficiency

Solid-liquid

Separation

Raw sewage is treated by filtration instead of primary settling tanks. Filtration can

remove pollution loading more effectively than primary settling tanks and influent to

aeration tanks contains less pollution loading. Hence, energy required for aeration is

reduced. At the same time, increase of primary sludge contributes increase of energy

production.

High-efficiency

High-temperature

Digestion

High-temperature digestion and addition of carrier enables to reduce the retention time to

approximately five days. High-temperature and carrier enhances and stabilizes anaerobic

digestion process and contributes increase of biogas production.

Smart Generation

System

Fuel cell power generation, hybrid fuel system, has quite high power generation

efficiency. This system can reduce power consumption by combination with the optimum

control of plant operation. This system manages energy consumption of whole plant and

contributes to achieve high self-energy sufficiency of plant.

(2) Kobe Higashinada Wastewater Treatment Plant (14:00 – 16:00)

(A) Concept of the Project

The project enhances energy utilization so that the WWTP plays a key role of renewable energy
utilization. The project has been implemented taking the following steps.